
100 TON SHOP PRESS MODEL 859SD

PART KIT INCLUDES QTY

ORDER NUMBER KIT DESCRIPTION REF. # DESCRIPTION
859SD1 RAM ASSEMBLY 1 RAM ASSEMBLY 1

C1 O-RING 1

C2 FITTING 1

C3 CYLINDER 1

C4 NUT 1

C5 NYLON BLOCK 2

C6 HEXAGON SOCKET SET SCREW SET 3

C7 PTFE WASHER 4

C8 O-RING 2

C9 SCREW 1

C10 SPRING 1

C11 STEEL BALL 1

C12 VALVE ROD 1

C13 PISTON 1

C14 PISTON ROD 1

C15 O-RING 2

C16 PTFE WASHER 2

C17 O-RING 1

C18 O-RING 1

C19 CONNECTOR 1 1

C20 RING FOR RAM 1

859SDC21 SERRATED SADDLE C21 SERRATED SADDLE 1

859SD7 STEEL TUBE 7 STEEL TUBE 2

859SD12 HANDLE 12 HANDLE 1

859SD18 SUPPORT KIT 18 SUPPORT KIT 4

859SD20 HEEL BLOCK 20 HEEL BLOCK 2

859SD21 PIN 21 PIN 4

859S22 CIRCLE CLIP 22 CIRCLE CLIP 8

859SD23 BED 23 BED 1

859SD27 CABLE 1.6 M 27 CABLE 1.6 M 1

859SD28 CABLE 4.3 M 28 CABLE 4.3 M 1

859SD39 OIL TANK 39 OIL TANK 1

859SD40 ADAPTER 40 ADAPTER 1

859SD42 PRESSURE GUAGE 42 PRESSURE GUAGE 1

859SDSD44 OIL HOSE 1 44 OIL HOSE  1 1

859SD45 OIL HOSE  45 OL HOSE 1

859SD46 OIL HOSE 3 46 OIL HOSE 3 1

859SD47 OIL HOSE 47 OIL HOSE 1

859SD48 OIL HOSE 2 48 OIL HOSE 2 1

859SD50 HANDLE TUBE 50 HANDLE TUBE 1

859SD51 OIL HOSE 51 OIL HOSE 1

859SD57 CONNECTING NUT 57 CONNECTING NUT W/ NYLON RING #56 1

*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.



PART KIT INCLUDES QTY

ORDER NUMBER KIT DESCRIPTION REF. # DESCRIPTION

859SDPU COMPLETE PUMP P1 COMPLETE PUMP ASSEMBLY 1

P2 STEEL BALL 6.0 18

P3 HEXAGON SOCKET SET SCREW M8 14

P4 STEEL BALL 3.0 2

P5 STEEL BALL BASE 2

P6 SPRING 2

P7 SCREW 2

P8 PLUG SCREW 2

P9 O-RING 2

P10 COVER 2

P11 STEEL BALL 5.0 2

P12 STEEL BALL 7.1438 1

P13 STEEL BALL 8.0 1

P14 SPRING 4

P15 PLUG SCREW 4

P16 COPPER WASHER 4

P17 CONNECTOR 1/2 NPT 1

P18 PLUG 1/4 NPT 1

P19 FITTING 1

P20 HEXAGON BOLT M8*20 4

P21 CONNECTING ROD BASE 2

P22 COPPER WASHER 2

P23 AIR PUMP 1

P24 CONNECTOR 1/4 NPT 1

P25 PU TUBE 1

P26 PUMP CORE BASE 1

P27 PUMP CORE  1

P28 O-RING 6.5*3 1

P29 CICLE CLIP 1

P30 CONNECTING BAR 1

P31 HANDLE SOCKET 1

P32 PIN 5

P33 R-PIN 6

P34 COPPER WASHER 1

P35 AIR PUMP 1

P36 BRANCH JOINT 1

P37 CONNECTOR 1

P38 O-RING 30*2 1

P39 BIG PUMP CORE BASE 1

P40 U-RING 1

P41 BIG PUMP CORE  1

P42 BIG CONNECTING BAR 1

P43 HANDLE SOCKET LOW PRESSURE 1

P44 PIN 8*35 1

P45 MANUAL SELECTOR VALVE 1

P46 HEXAGON SCREW M8*35 4

P47 SPRING PIN 4*26 2

P48 FITITNG 1

P49 FLAT HEAD SCREW 4

P50 PUMP COVER 1

P51 AIR HOSE 1 1

P52 AIR HOSE JOINT 1

P53 AIR HOSE 2 1

P54 AIR VALVE 1

P55 O-RING 1

*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.



PART KIT INCLUDES QTY

ORDER NUMBER KIT DESCRIPTION REF. # DESCRIPTION
859SDP2 STEEL BALL 6.0 P2 STEEL BALL 6.0 18

859SDP4 STEEL BALL 3.0 P4 STEEL BALL 3.0 2

859SDP11 STEEL BALL 5.0 P11 STEEL BALL 5.0 2

859SDP12 STEEL BALL 7.1438 P12 STEEL BALL 7.1438 1

859SDP13 STEEL BALL 8.0 P13 STEEL BALL 8.0 1

859SDP19 FITTING P19 FITTING 1

859SDP23 AIR PUMP P23 AIR PUMP 1

859SDP25 PU TUBE P25 PU TUBE 1

859SDP35 AIR PUMP P35 AIR PUMP 1

859SDP37 CONNECTOR P37 CONNECTOR 1

859SDP48 FITTING P48 FITTING 1

859SDP51 AIR HOSE 1 P51 AIR HOSE 1 1

859SDP53 AIR HOSE 2 P53 AIR HOSE 2 1

859SDP54 AIR VALVE P54 AIR VALVE 1

859SDV5 HANDLE V5 HANDLE 1

859SDWM WINCH ASSEMBLY COMPLETE WINCH ASSEMBLY W1-W17 1

W1 SUPPORT PLATE 1

W2 WORM SHAFT 1

W3 HEXAGON SCREW M8*10 2

W4 WINCH 1

W5 RIVET 1

W6 WORM PAD 1

W7 WORM 1

W8 SPRING PIN 6*30 1

W9 HEXAGON SCREW 6*20 4

W10 WASHER 4

W11 WASHER 4

W12 WORM SHAFT 1

W13 WORM WASHER 2

W14 HEXAGON SOCKET SET SCREW M6*10 4

W15 WORM 1

W16 WINCH COVER 1

W17 SPRING PIN 5*30 1

859SDRA RAM ADJUSTER RAM ADJUSTER M1-M15 1

M1 WORM CONNECTING SHAFT 1

M2 SPRING PIN 5*30 1

M3 SPRING PIN 4*25 1

M4 WASHER 1

M5 SUPPORT BASE 1

M6 SCREW 1

M7 NUT 1

M8 DAMPING NUT M8 1

M9 HEXAGON SOCKET SET SCREW M6*5 3

M10 NUT COVER 1

M11 CONNECTING BAR 1

M12 HEX BOLT M8*30 1

M13 SCREW BASE 1

M14 WASHER 1

M15 LOCKING NUT 1

*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.



PART KIT INCLUDES QTY

ORDER NUMBER KIT DESCRIPTION REF. # DESCRIPTION

859SDHDK HARDWARE KIT COMPLETE HARDWARE KIT 1

859SDHRK HYDRAULIC REPAIR KIT HYDRAULIC REPAIR KIT 1

859SDPURK POWER UNIT REPAIR KIT POWER UNIT REPAIR KIT 1

859SDAAK ADAPTER ACCESSORY KIT ADAPTER ACCESSORY KIT 1

859SDMG MESH GUARD MEASH GUARD 1

*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.



*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.



*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.



*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.



*ONLY PARTS WITH PART ORDER NUMBER ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITH OUT PERMISSION OF AFF, INC.


